

CONFIDENT HERITAGE, FORT KOCHI							
CUBE TEST RESULT							
SL NO	DATE OF CASTING	DESCRIPTION	GRADE OF CONCRETE	PERMISSIBLE LIMIT (N/mm2)		CHARACTERISTIC COMPRESSIVE STRENGTH (N/mm2)	
				7 DAYS	28 DAYS	7 DAYS	28 DAYS
1	22/5/26	Car Lift base slab concrete	M30	20	30	22.12	31.96
2	30/5/26	Car lift wall	M30	20	30	21.77	30.86
3	30/5/26	Pile cap PC21, PC24	M30	20	30	21.77	30.86